
P1: GRB/GJK P2: FYK Final Pages Qu: 00, 00, 00, 00

Encyclopedia of Physical Science and Technology EN004I-186 June 8, 2001 18:54

Drinking Water Quality
and Treatment

Dan Askenaizer
Montgomery Watson Engineers

I. Overview of Drinking Water Sources
II. Protection of Source Water
III. Overview of Basic Drinking Water

Treatment Processes
IV. Disinfection
V. Distribution System

VI. Disinfection By-Products
VII. Alternatives to Chlorination

VIII. Advanced Treatment Methods
IX. New Emerging Issues for Disinfection
X. Drinking Water Regulations

GLOSSARY

Disinfection Water systems add disinfectants to destroy
microorganisms that can cause disease in humans.
Primary methods of disinfection include chlorination,
[...]
used to describe a process that produces hydroxyl radicals
(−OH) for the oxidation of organic and inorganic water im-
purities. AOPs can have multiple uses in water treatment.
Examples include oxidation of synthetic organic chem-
icals (SOCs), color, taste-and-odor causing compounds,
sulfide, iron, and manganese, and destruction of DBP pre-
cursor material prior to the addition of chlorine.

A. Peroxone

As an example of an AOP process, the following dis-
cussion on ozone with hydrogen peroxide is presented
(referred to as “Peroxone”). The reactions of ozone can
be divided into two types, direct ozonation reactions and
free radical decomposition reactions. When hydrogen per-
oxide (H2O2) is added to ozonated water, it reacts with
molecular ozone to accelerate the formation of hydroxyl
radicals. Therefore, in an ozone–H2O2 process, the goal is
to increase the concentration of hydroxyl radicals, which
are a stronger oxidizer than molecular ozone, and reduce
the concentration of molecular ozone. Therefore, hydro-
gen peroxide is added to an ozone process if it is used as
an oxidation process, but not if ozone is intended to be
used in a disinfection process that relies on the prevalence
of a high concentration of molecular ozone. The Perox-
one process is used for the destruction of taste and odor
causing compounds, color removal, and the destruction of
micropollutants, such as VOCs, pesticides, and herbicides.

Currently, the conventional design of an ozone–H2O2

treatment process is one where hydrogen peroxide is fed
as a liquid to the influent water and an ozone-rich gas
is fed through fine-bubble diffusers at the bottom of a
contactor.

IX. NEW EMERGING ISSUES
FOR DISINFECTION

For many years public water systems and regulatory agen-
cies, such as the USEPA, have approached the idea of
changing water treatment practices to limit the formation
of DBPs with caution due to the possible implications
for control of microbial risks in drinking water. Balanc-
ing acute risks from microbial pathogens such as viruses
and protozoans against adverse health risks from DBPs
has been a challenging situation to address. Selecting the
appropriate disinfectant involves not only consideration
of its ability to form potentially harmful DBPs but also
its ability to effectively inactivate waterborne pathogens
among other water quality considerations. For example,
the use of chloramines can be an effective strategy for lim-
iting the production of THMs, however, they are a weaker
disinfectant than chlorine.

Giardia lamblia and Cryptosporidium parvum are two
protozoan pathogens that have emerged to present signifi-
cant challenges to public water systems and regulators for
the delivery of safe, potable drinking water.

A. Giardia

Giardia lamblia is a flagellated protozoan that has a
trophozoite form and a cyst form. The length of the tropho-
zoite form ranges from 9 to 21 µm, the width from 5 to
15 µm and a thickness from 2 to 4 µm. In an unfavorable
environment the parasite encysts, and the cysts are charac-
teristically oval or ellipsoid in shape (slightly asymmetric)
with a length of 8–14 µm and a width of 7–10 µm.

Giardiasis is an acute, self-limiting diarrheal disease
caused by ingestion of Giardia cysts. Giardiasis is one of
the most commonly identified waterborne intestinal dis-
eases in the U.S. Giardia lamblia has been identified as
the causative agent of numerous outbreaks involving pub-
lic and private drinking water systems.

Outbreaks of Giardiasis have occurred due to the use
of untreated surface water, contaminated water distribu-
tion systems and treatment deficiencies. Wild and domes-
tic mammals can be significant sources of Giardia cysts.
Human wastewater is another source of Giardia contami-
nation. A person infected with Giardia lamblia may shed
on the order of 108 cysts/day. Giardia cysts can be effec-
tively removed from drinking water through the use of
physical treatment such as filtration. The cysts can also be
inactivated using disinfectants such as chlorine.

B. Cryptosporidium

Cryptosporidium is a protozoan parasite that reproduces
within the gut of an animal host. The life cycle of



P1: GRB/GJK P2: FYK Final Pages

Encyclopedia of Physical Science and Technology EN004I-186 June 8, 2001 23:27

664 Drinking Water Quality and Treatment

Cryptosporidium is extremely complex and includes the
formation of resistant oocysts. Cryptosporidium oocysts
can originate from a number of animal hosts, including
cattle, swine, horses, deer, chicken, ducks, fish, turtles,
guinea pigs, cats, and dogs. Cryptosporidium is transmit-
ted by ingestion of oocysts that have been excreted in
the feces of infected humans or animals. Cryptosporid-
ium parvum has been recognized as a human pathogen
since 1976 when the first case of cryptosporidiosis (the
disease caused by Cryptosporidium) was diagnosed.

Like Giardiasis, Cryptosporidiosis is an acute self-
limiting diarrheal disease. The oocysts can remain infec-

TABLE IV Waterborne Outbreaks of Cryptosporidiosisa

Number of cases Suspected source
Location Date Water source (estimated) Treatment of contamination

Braun Station, TX July 1984 Well 47–117 (2006) Chlorine Raw Sewage

Sheffield, England May–June 1986 Surface water 49 (537) Unfiltered Agricultural, nonpoint source
pollution during heavy rainfall

Bernalillo County, NM July–Oct. 1986 Surface water 78 Untreated Runoff from livestock
grazing areas

Carrolton, GA Jan.–Feb. 1987 River (13,000) Conv., chlorine Raw sewage and runoff
from cattle grazing areas

Ayrshire, Scotland Apr. 1988 Reservoir (13,000) N/A Cross-connection to sewage
contaminated source in
a distribution system tank

Swindon and Oxfordshire, Mar. 1989 River 516 N/A Agricultural nonpoint
England source pollution during

heavy rainfall event

Berks County, PA Aug. 1991 Well (551) Chlorine Septic tank influence

Jackson County, OR Jan.–June 1992 Spring/river (15,000) Conv., chlorine Surface water, treated
(Talent and Medford) wastewater or runoff

from agricultural areas

Milwaukee, WI March 1993 Lake (403,000) Conv., chlorine Cattle wastes, slaughterhouse
wastes and sewage
carried by tributary rivers

Yakima County, WA April 1993 Well 3 (7) Untreated Infiltration of runoff from cattle,
sheep or elk grazing areas

Cook County, MN Aug. 1993 Lake 5 (27) Pressure filter, chlorine Backflow of sewage or
septic tank effluent into
distribution, raw water
inlet lines or both

Clark County, NV Dec. 1993 Lake 78 Direct, chlorine Treated wastewater,
sewage from boats

Walla Walla, WA Aug. 1994 Well 86 Chlorine Treated wastewater

Alachua County, FL July 1995 N/A 72 N/A Backflow from a wastewater
line in a camp’s drinking
water system

Collingwood, CANADA 1996 39(150) N/A N/A Source of contamination
unclear. 100 year storm
prior to outbreak

a (Craun, G. F., Hubbs, S. A., Frost, F., Calderon, R. L., Via, S. H. (1998). “Waterborne Outbreaks of Cryptosporidiosis,” J. Am. Water Works Assoc.
90, 81–91.)

Solo-Gabriele, H., Neumeister, S. (1996). “US Outbreaks of Cryptosporidiosis,” J. Am Water Works Assoc. 76–86.

Frey, M. M., Hancock, C., Logsdon, G. S. (1997). “Cryptosporidium: Answers to Questions Commonly Asked by Drinking Water Professionals,”
Amer. Water Works Assoc. Research Foundation.

tive in water and moist environments for several months
and are resistant to high concentrations of chlorine. This,
together with the small size of the oocysts (4–6 µm in di-
ameter) can lead to oocysts occasionally passing through
conventional water treatment plants. Not all infected in-
dividuals develop symptoms but the illness can be seri-
ous or life-threatening for individuals with a compromised
immune system (e.g., AIDS patients). Cryptosporidiosis
outbreaks have been documented in the United States and
around the world.

Table IV presents an overview of cryptosporidiosis
outbreaks and the suspected source of Cryptosporidium



P1: GRB/GJK P2: FYK Final Pages

Encyclopedia of Physical Science and Technology EN004I-186 June 8, 2001 18:54

Drinking Water Quality and Treatment 665

that occurred between 1984 and 1996. The following
presents brief description of two of those outbreaks of
cryptosporidiosis that were significant in the United States
(Milwaukee, WI; Las Vegas, NV).

1. Milwaukee Outbreak

The Milwaukee outbreak occurred during March and April
1993. Estimates are that 403,000 people had diarrhea (es-
timates are that around 100 people died) due to ingestion
of Cryptosporidium parvum.

At the time of the outbreak, the city of Milwaukee op-
erated two treatment plants. Both of the plants treated
Lake Michigan water using conventional treatment. The
intake for the treatment plant associated with the outbreak
was located 42 ft below the surface of the lake. Chlorine
and/or potassium permanganate were occasionally added
at the intake to control taste and odors and to control zebra
mussels.

Historically, alum had been used as the coagulant. In
September 1992, the facility switched to polyaluminum
chloride (PACl) as the coagulant. The switch was made
after consulting with other water agencies treating Lake
Michigan water, regulatory authorities and the chemical
manufacturer. By converting to PACl, the intent was to
achieve a higher finished water pH (for corrosion control),
reduce sludge volume and improve coagulation effective-
ness in cold water conditions.

After the rapid mix stage, the water passed into one of
four 1 million-gallon parallel baffled coagulation basins.
The water then passed through eight sand and gravel media
filters. Flow rates and head loss (i.e., the pressure drop be-
tween two point along the path of a flowing liquid) were
monitored across each filter and were the basis for ini-
tiating each filter cleaning procedure. Coagulant dosages
were adjusted as needed on the basis of laboratory jar tests.

Between March 18 and April 8, the turbidity of the raw
water into the treatment plant associated with the outbreak
ranged from 1.5 nephelometric turbidity units (NTU) to
44 NTU. Levels of total coliforms ranged from less than
1 colony forming unit (cfu) per 100 mL to about 3200 cfu
per 100 mL. Plant staff responded to the fluctuations in
turbidity throughout the treatment processes by adjusting
coagulant dosages. Coagulation dosage adjustments were
also made to compensate for coagulation demands result-
ing from treatment to control taste and odor. The coagulant
dosages were based on jar-test data and consultation with
the chemical supplier.

Several times during the period of the incident, filter ef-
fluent turbidity levels exceeded turbidity values achieved
in previous months. On April 2, 1993, the plant switched
back to alum as the primary coagulant. From March 18
through April 8 (the day the plant was shut down) the efflu-

ent turbidity was highly variable and ranged between 0.1
and 2.7 NTU. The ultimate source of the Cryptosporid-
ium oocysts was not determined. As indicated previously,
nearly 400,000 people had diarrhea during the outbreak
and estimates are that nearly 100 people died.

2. Las Vegas Outbreak

Between January and May 1994, Las Vegas experienced
an outbreak of cryptosporidiosis in the severely immuno-
compromised population of the city. The treatment plant in
question had a capacity of 400 million gallons per day and
employed direct filtration. At this treatment plant, filter
backwash water (e.g., the water used to clean the filter
beds) was recycled to the beginning of the treatment plant
after sedimentation in clarifiers. The source water was
Lake Mead and the intake was located 130 ft below the sur-
face. The average raw water turbidity from January 1993
through June 1995 was 0.14 NTU, with a high of 0.3 NTU
and a low of 0.1 NTU in December 1993 and April 1994.

In March 1994, the local health department observed
an increase in cryptosporidiosis in the HIV-infected com-
munity in the city. From June 28 through December 31,
1993, there were 9 cases of cryptosporidiosis reported.
From January 1 through March 19, 1994, there were 49
cases of cryptosporidiosis reported. In June 1994, the out-
break ceased. There had been no changes in the treatment
process of the distribution system.

In March 1995 the U.S. Centers for Disease Control
and Prevention (CDC) released the results of their investi-
gation. The data indicated that HIV-infected patients who
drank tap water were at greater risk of contracting cryp-
tosporidiosis than if they drank bottled or filtered water.
CDC found no deficiencies in the treatment plant or in the
distribution system. CDC was unable to locate a specific
source of Cryptosporidium or evidence of Cryptosporid-
ium in the water supply. During January 1 through April
30, 1994, seventy-eight people became infected, 65 adults
and 13 children. Of the 65 adults, 61 had HIV infections.
Of the 13 children, 2 were HIV infected. There was no
geographic clustering of the cases of cryptosporidiosis
observed.

X. DRINKING WATER REGULATIONS

A. United States Regulations

The Safe Drinking Water Act (SDWA) was enacted by
the United States Congress in 1974. Through the SDWA,
the federal government gave the USEPA the authority to
set standards for contaminants in drinking water supplies.
The EPA was required to establish primary regulations



P1: GRB/GJK P2: FYK Final Pages

Encyclopedia of Physical Science and Technology EN004I-186 June 8, 2001 18:54

666 Drinking Water Quality and Treatment

for the control of contaminants which affect public health
and secondary regulations for compounds which affect the
taste or aesthetics of drinking water.

The first step taken by the EPA to establish MCLs is
to determine a maximum contaminant level goal (MCLG)
for the target compound. The MCLG represents the es-
timated concentration in which no known or anticipated
adverse health effects occur, including an adequate margin
of safety. MCLGs are strictly a health-based number and
do not take into account issues associated with analytical
methods, treatment technology or economics. The MCLs,
however, are then set as close to the MCLG as is techni-
cally and economically feasible. Under the SDWA, EPA
can regulate compounds by requiring utilities to institute
specified treatment techniques to limit its concentration
in drinking water (the Surface Water Treatment Rule, the
Lead and Copper Rule are examples of treatment tech-
niques). The SDWA was reauthorized and amended by
Congress in 1986 and again in 1996. Under the SDWA, in-
dividual states are allowed to adopt and implement drink-
ing water regulations. To do so, states must adopt drinking
water regulations that are no less stringent than the regula-
tions published by USEPA (state regulations can be more
stringent than federal regulations).

1. THM Regulation

The THM regulation was promulgated in 1979 and ap-
plied to all public water systems serving populations
greater than 10,000. The THM regulation established an
MCL of 100 µg/L for total trihalomethanes (TTHMs) in
the distribution system. [Total trihalomethanes include
the sum of chloroform, bromodichloromethane, dibro-
mochloromethane, and bromoform.] Systems must col-
lect a minimum of four distribution system samples per
treatment plant on a quarterly basis. Compliance with the
MCL is based on a running annual average concentration
of four quarterly monitoring periods.

In 1998 USEPA published a DBP regulation that revised
the 100-µg/L standard for THMs to 80 µg/L as well as es-
tablishing MCLs for HAAs (60 µg/L), bromate (10 µg/L),
and chlorite (1000 µg/L).

EPA has also established maximum residual disinfec-
tant levels (MRDLs) to limit the applied dose of chlorine,
chloramines and chlorine dioxide during drinking water
treatment:

Chlorine 4.0 mg/L

Chloramines 4.0 mg/L as total chlorine

Chlorine Dioxide 0.8 mg/L

a. Enhanced coagulation. Since only approxi-
mately 50% of the total organic halides produced during

TABLE V Enhanced Coagulation TOC Removal
Requirements

Source Water
Alkalinity, mg/l

Source Water